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Material and Engineering Laboratory-Kaohsiung

Test Report 0Ot

Report No. : KK-18-10278A
Page No. o1 OF 4
Date of Report : Dec. 22,2018
Applicant Xing-Show Coating Co., Ltd. ~ Aegis Technology Co., Ltd.
Address NO.1,Bengonghuan N. Rd.,Gangshan Dist.,Kaohsiung City 820,Taiwan(R.O.C)
Product Name Aegis Coating Screw
Product Type AS-7608U

Product Submitted By  Xing-Show Coating Co., Ltd. ~ Aegis Technology Co., Ltd.
Date of Sample Received Nov. 12,2018

Date of Testing Nov. 12, 2018~Dec. 19, 2018
Testing Method ASTM B117-16
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results :
Salt Spray Test:

Specimen Name Before Test After Test

No red rust appeared on the specimen after test for

Aegis Coating Screw As attached photo | 500 hours. As attached photo Page No. 3 OF 4
(AS-7608U) Page No.2 OF 4 No red rust appeared on the specimen after test for

1000 hours. As attached photo Page No. 4 OF 4

Remark. This sample is executed after the 2000 hours test for report number KK-18-05951, and then continues
to perform the 1000 hours test (report number KK-18-08842), and then continue to perform the
1000 hours test.

Test Condition :

1. Salt Solution Concentration :5%
2. pH of Collected Solution :6.9~7.1
3. Air Supply : 1.0 kgf/em?
4. Temperature in the Salt Spray Chamber : 35.0£2.0°C
5. Saturated Air Temperature :46.0~49.0°C
6. Total Test Time : 1000 hours
7. Volume of Salt Solution Collected : 1.1~1.2 mL/hr
8. Specific Gravity of Solution Collected : 1.032~1.033
9. Specimen of supporting method : Suspension
----- 1 ----- : Mo
Signcﬂ% behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Tathwan Ltd.

The conformity judgment is at the Applicant's final verdict.
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Material and Engineering Laboratory-Kaohsiung

Test Report A
Report No. ¢ KK-18-10278A

Page No. P2 OF 4
Date of Report : Dec. 22,2018

Test Result:
Specimen Name: Aegis Coating Screw(AS-7608U) Before Test
Specimen Name: Aegis Coating Screw(AS-7608U) Before Test
_____ D s
vy Mo
Signed for and/on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd.

The conformity judgment is at the Applicant's final verdict.
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Material and Engineering Laboratory-Kaohsiung

Test Report AR

Report No. : KK-18-10278A
Page No. © 3 OF 4
Date of Report : Dec. 22,2018

Test Result:

R R e e

Specimen Name: Aegis Coating Screw(AS-7608U) After 500 Hours Test

Specimen Name: Aegis Coating Screw(AS-7608U) After 500 Hours Test

Signed for an/d/on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taittwan Ltd
The conformity judgment is at the Applicant's final verdict. '
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Material and Engineering Laboratory-Kaohsiung

Test Report A O A
Report No. @ KK-18-10278A

Page No. -4 OF 4
Date of Report : Dec. 22,2018

Test Result:

Specimen Name: Aegis Coating Screw(AS-7608U) After 1000 Hours Test

Specimen Name: Aegis Coating Screw(AS-7608U) After 1000 Hours Test
Remark: This Test Report is an additional original report of KK-18-10278. Issued date : Dec.22,2018.

----- 000 -----

Signed for And on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd
The conformity judgment is at the Applicant's final verdict. )
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